
G. ALEX CHURCHILL 

galex10@yahoo.com (336) 302-0164 

EXPERIENCE 

InfoSense, Inc. January 2011- Present Charlotte, NC 

Start-up sensor development and manufacturer of custom inspection tools for water-wastewater industry. 

Chief Executive Officer

Responsible for the expanding the adoption of InfoSense's award-winning acoustic inspection technology 
- the Sewer Line Rapid Assessment Tool, through both product sales and service contracts

TOWERWORX, LLC September 2009- June 2010 Tulsa, OK / Lexington, NC 

Start-up manufacturer of custom mobile tower systems for defense, telecom, and disaster 

recovery applications 

Interim President 

While running company, evaluated viability of business model, operating strategy, and overall 
[...]
• Manage, build, maintain, and update hydraulic models for the wastewater collection system service areas. 
• Work closely with contractors to ensure work is delivered within schedule, and budget and check the quality of 

their work.  
• Manage professional service Contract Documents, work order documents for consultants, and invoices review  
• Long Term Planning and Capacity Assessment of Wastewater Collection & Treatment Facilities for 

Current/Future Flow 
• Preparation of WWTP & Lift Station Consolidation Plan and WW Service Area Master Plan 
• Sewer System Impact Analysis for WCR request from New Development/ Redevelopment/ MUD/CCN  
• Prioritization, Ranking, and Recommendation of Projects for CIP 
• Support on Budget Preparation 
• Data Processing, Analysis, and Use (Rainfall data, Wastewater Operation data, etc.) 



• Building Semi-Automated Dynamic Excel, Power BI, and GIS Tools for data processing and analysis 
• Review of Consultant Work (PER); Provide Comments; Attend Progress / Pre-TRC/ TRC Meetings for Sewer 

Line/ Lift Station/ WWTP rehab/renewal/ replacement and consolidation  
• Support Utility Analysis Group and City Engineer Office by providing wastewater system evaluation for 

Wastewater Capacity Reservation (WCR) of new development/MUD to ensure capacity availability; recommend/ 
review pipe sizing, and discharge point, and provided depth for future connection. 

• Support Upper Management on Consent Decree (CD) negotiation by providing Wastewater System Data; 
Various Scenarios; Costs, and the Schedule of each Alternative Scenario  

• Supervise and Train Graduate Engineers; Prepare HEAR Plan and training materials/tools  
 

Water Resource Planning Engineer: Department of Electricity Development, Ministry of Energy, Nepal                   

June 2009 – 31st Dec 2012 

Responsibility: 

• River Basin Master Plan Preparation 
• Surface Water Allocation among multiple user groups; coordinate meetings and involve in negotiation 
• Planning, Preliminary Design & Analysis of Sunkoshi-2 Reservoir Project (1100 MW), Sunkoshi -3 

Reservoir Project (536 MW), and Dudhkoshi Reservoir Project (230 MW) 
• Flood & Draught Analysis and Flood Plain Mitigation Plan 
• Programming for Optimization of Reservoir Operation using GAMS 
• Financial / Economic Analysis/ Budget Preparation  

 
Managing Director / Civil Engineer, CADS Consultancy & Hydro Research P. Ltd., Nepal                                       

 May 2006 – May 2009     

Responsibility: (Hydropower Engineer for Seven Hydropower Projects) 

• Manage technical and administrative team 
• Coordinate and negotiate with upstream and downstream users 
• Hydrological Modeling and Analysis of River Basins for Hydropower Projects using HEC-RAS; HEC- 

HMS, MIKE; ArcGIS 
• Design of Hydraulic Structures (Headworks, Bank Protection Structures, Desander Basin, Open Channel and 

Pressure, drainage, Siphon, Surge Tank, and Powerhouse Design) 
• Implementation of Innovative project “Drinking Water Collection from Fog” in the project area 
• Organize and coordinate meetings with a regulatory body, design review committee, and council members 

(political representation) 
• Conduct Public Hearings as a part of the Environmental Impact Assessment 
• Prepare financial & feasibility reports for investors and bankers 

 
ORGANIZATIONS  
• Co-Lead, Digital Twin Architecture Group, Smart Water Network (SWAN) 
• Member, Digital Twin Committee, American Water Works Association 

• Member, Engineering, Modeling Committee, American Water Works Association 
• Communication Director, Association of Nepalese American (ANA) 
• Advisor, Smart City Initiatives for Nepal  
 



 

Vel Subramanian, PhD, PE, BCEE, PMP, CCM, LEED AP 
Project Director  
 

Vel Subramanian is an accomplished technical expert and project manager with 
over 30 years of planning, design, permitting, and construction administration 
experience in water and wastewater treatment projects; project work has included 
wastewater treatment facilities, bio-solids processing facilities, pump stations, sewer 
collection systems, and water distribution systems. He has been involved in several 
plan upgrades including design process, process evaluations, plant layout and 
hydraulics, equipment sizing, treatability/bench-scale/pilot studies, detailed 
engineering, preparation of plans and specifications, life cycle cost analysis, 
operation and maintenance training, and plan setup. Dr. Subramanian is 
knowledgeable in the use of BIOWIN and other modeling software systems and has 
extensive experience developing both steady state and dynamic computer models. 
He is conversant with the permitting process and various federal and state 
regulations related to water environment. 
 
Mr. Subramanian’s selected project experience listed below: 
 
Patuxent WRF Expansion Design Services During Construction, Anne 
Arundel County, Crofton, MD. Project Manager responsible for design services 
during the construction phase. The project involves the expansion of the Patuxent 
WRF from 7.5 mgd to 11.6 mgd. Critical project goals for this expansion project are: 
the Headworks Building and Influent Pumping; the addition of a third oxidation ditch, 
fourth secondary clarifier, and expand the oxidation ditch aeration system; the 
addition of three additional denitrification filters; the expansion of the existing UV 
system; the design of a supplemental aeration system; the addition of a fourth 
gravity thickener; the upgrade of the odor control system; optimize operating 
protocols; upgrade and expand the electrical distribution and emergency power 
generation facilities to provide reliable power to all new and existing facilities; plant-
wide Process Control System (Design & Construction Services: 2017 - 2019).  
 
Venice Gardens WRF Advanced Wastewater Treatment Alternatives 
Evaluations, Sarasota County Public Utilities, FL. Process Specialist 
responsible for evaluating alternatives for process modifications at the Venice 
Gardens WWTP to expand the existing 3 MGD secondary treatment facility to 5 
MGD AWT facility. Performed statistical analysis of the data gathered for 
wastewater characteristics, set up the process model using BIOWIN, developed 
three process alternatives for achieving AWT standards. The evaluation also 
included preparation of conceptual site layouts, process flow diagram, hydraulic 
profile, construction cost estimates, alternatives selection and project delivery 
approach (Design Services: 2021 - 2022). 
 
Central County WRF Advanced Wastewater Treatment Alternatives 
Evaluations, Sarasota County Public Utilities, FL. Process Specialist 
responsible for evaluating alternatives for process modifications at the Venice 
Gardens WWTP to convert the existing 8 MGD secondary treatment facility to AWT 
facility. Performed statistical analysis of the data gathered for wastewater 
characteristics, set up the process model using BIOWIN, developed three process 
alternatives for achieving AWT standards. The evaluation also included preparation 
of conceptual site layouts, process flow diagram, hydraulic profile, construction cost 
estimates, alternatives selection and project delivery approach (Design Services: 
2021 - 2022). 
 

Education 
Ph.D., Environmental 
Engineering, Oklahoma State 
University, 2008 

M.S., Civil Engineering, 
University of Oklahoma, 2002 

M.E., Environmental 
Engineering, Anna University, 
1989 

B.E., Civil Engineering, Anna 
University, 1987 

Registrations/licenses 
Professional Engineer, 
Oklahoma, License # 20672.  

Maryland, License # 38615. 

District of Columbia, License 
# 907165  

Virginia, License # 
0402047552 

Florida, License # 92506  

Certifications 
Board Certified 
Environmental Engineer 
(BCEE) 

Leadership in Energy and 
Environmental Design 
Accredited Professional 
(LEED AP) 

Project Management 
Professional (PMP) 

Professional Affiliations 
Water Environment 
Federation 

American Academy of 
Environmental Engineers and 
Scientists  

Virginia Water Environment 
Association 



Page 2 

Vel Subramanian, Ph.D., PE 
Project Director  
 

 

Bee Ridge WRF Process Modifications, Sarasota County Public Utilities, FL.  
Process Specialist responsible for evaluating alternatives for process modifications 
at the Bee Ridge WRF necessary to meet Class V recharge well injection water 
quality requirements. Two alternatives considered for process modifications 
included converting the existing biological process into Modified Ludzack-Ettinger 
process and one alternative focused on modifying the existing effluent filters to 
denitrification filters. Performed statistical analysis of the data gathered for 
wastewater characteristics, set up the process model using BIOWIN, developed 
process alternatives and projected effluent qualities for several operational 
scenarios (Design Services: 2019 - 2020).   
 
Altamonte Springs Regional WRF AWT Upgrades, Seminole County, FL. 
Process Specialist responsible for a process evaluation to determine the maximum 
plant capacity utilizing existing tankage, while still meeting the 5 milligrams per liter 
(mg/L) biological oxygen demand (BOD), 5 mg/L total suspended solids (TSS), 3 
mg/L total nitrogen (TP), and 1 mg/L total phosphorous (TP) effluent limits. After 
performing process modeling using BIOWIN, recommendations were provided for a 
phased upgrade approach to reach the AWT treatment standards from 9.0-MGD to 
12.5-MGD annual average daily flow (AADF) plant capacity by reconfiguration of the 
existing tanks to create additional anoxic and aerobic stages necessary for a 4-
stage bardenpho process (Design and Construction Services: 2017 - Ongoing).  
 
City of Leesburg Turnpike Wastewater Treatment Facility (WWTF), Lake 
County, Florida. As a Process Specialist, performed the process evaluation using 
the BIOWIN model to assess the effluent quality based on multiple scenarios for the 
Sequencing Batch Reactor (SBR) facility. The scenarios consisted of the current 
treatment process and expansion under the existing influent composition and under 
future influent loads and provided recommendations for potential alternatives and 
preliminary budgetary cost estimates for meeting reclaimed water total nitrogen 
(TN) levels of 10 mg/L or less (Design Services: 2021).  
 
City of Canton WWTP Expansion to 6-MGD, Advanced WWTF, 
Canton, GA. Technical Lead for Process Mechanical team for the expansion of the 
City of Canton, GA’s treatment plant to 8-MGD. The project involved the selection of 
a treatment process to achieve low-level effluent phosphorus limits while 
incorporating flexibility to achieve future total nitrogen limits. Work includes the 
preparation of a preliminary design report to document the process selection, 
biological and hydraulic design parameters and project delivery method. Upon 
review of the influent wastewater characteristics, site plan and long-term City 
objectives, the team worked with the City in concluding the existing plant will be 
converted to a membrane bioreactor (MBR). Additional project components include 
fine screening, biological nutrient removal, phosphorus polishing, UV disinfection, 
post aeration, new dewatering facility, solids storage, and drum thickening of waste-
activated sludge (Design and Construction Services: 2019 - Ongoing). 
 
Crest Avenue WWTF Capacity Expansion & Process Optimization, City of 
Winter Garden. FL. QA/QC Reviewer. The Project involves expanding the 4.75 
MGD existing treatment facility from its 5-stage conventional biological process to 
7.5 MGD 5-stage Membrane Biological Reactor (MBR) facility. The work includes 
upgrading the addition of new headworks, new equalization tank, reconfiguration of 
bioreactor basins, new MBR system, upgrades to sludge holding basin and 
disinfection system (Design Services: 2021 - Ongoing).  
 

 



Page 3 

Vel Subramanian, Ph.D., PE 
Project Director  
 

 

 
Dissolved Air Flotation Thickener Design Services, Clark County Water 
Reclamation District, NV. QA/QC Reviewer. The project involves design, bid 
services, and construction services for a dissolved air floatation tank (DAFT) and 
polymer storage areas at the Flamingo Water Resource Center Wastewater Plant. 
The project includes the assessment of a number of existing plant treatment 
systems, as well as integration and tie-ins of the new facilities with the existing plant 
equipment while maintaining the plant’s operation. The project is part of the plant 
upgrade and expansion to reach 150 MGD treatment capacity (Design and 
Construction Services: 2020 - Ongoing).  
 
Anne Arundel County Professional Engineering Services – Water and 
Wastewater System, MD. Project Manager. Responsible for planning, design and 
construction administration of multiple water and sewer main projects. The recent 
water main project for the County involves design and development of the 
construction documents for 24-inch raw water transmission main for transporting 5 
MGD of water from Broad Creek Wells BC-7 and 8 to Broad Creek WTPs. The 
project also involves alignment study for evaluating the existing conditions and 
developing most feasible alignment for the proposed water transmission main. The 
recent sewer main project involves the design and development of construction 
documents for the replacement of approximately 4,100 LF of 3” PVC low pressure 
sewer main for Selby Mayo area (Design and Construction Services: 2017 - 
Ongoing).  
 
Selected Project Experiences Prior to 2017: 
 
250 MGD Tunnel Dewatering Pump Station and Enhanced Clarification Facility 
District of Columbia Water and Sewer Authority, Washington, D.C. Project 
manager, design reviewer and submittal coordinator. As part of the Construction 
Management Services Team, responsible for the design and constructability of 
Design-Build 250 MGD Tunnel Dewatering Pump Station and Enhanced 
Clarification Facility for conveying and treating Combined Sewer Overflows 
captured in 23-feet diameter CSO tunnel during stormwater events to secondary 
treatment level. The major components of the project are Coarse Screen System 
and Surge Shaft, Tunnel Dewatering Pump Station, Fine Screening Facility, Grit 
Removal, High Rate Clarification (HRC) Tanks and Building, Chlorine Contact Tank 
(CCT), and ancillary facilities. The ancillary facilities include chemical system, 
combined aeration system, flushing water and drain pump stations, low head pump 
station and odor control system and electrical buildings 
 
30 MGD El Paso Water Utilities (EPWU) Wastewater Treatment Plant (WWTP) 
Process Optimization, City of El Paso, TX. Process specialist responsible for 
process evaluation and modeling to identify cost saving opportunities for energy and 
chemical consumption by making modifications to the infrastructure and operational 
strategies at the treatment plant. This process optimization project focused on: 
reducing power and chemical costs; identifying components for replacement or 
upgrade that provide process improvements; identifying operational opportunities 
that could provide cost savings and improve process control; identifying energy 
conservation measures; and fostering a culture of effective energy and chemical 
usage and awareness.  
 
25 MGD San Diego International Wastewater Treatment Plant (WWTP) Process 
Evaluation, San Diego, CA. Process specialist responsible for assessing the 



Page 4 

Vel Subramanian, Ph.D., PE 
Project Director  
 

 

existing activated sludge process at the SBIWTP, including aeration, clarification, 
and return and waste activated sludge withdrawal and pumping; to determine root 
cause for the effluent violations; and to develop cost-effective recommendations to 
improve effluent conditions at the SBIWTP so that they conform to permit 
requirements. The study addresses data review and analysis, modeling of existing 
and proposed conditions, screening of the potential alternative solutions, 
development and evaluation of selected modification alternatives, and a description 
of the recommendations for improvement, including estimated implementation costs 
and schedule.  
 
Blower and Diffuser System Replacement at 12 MGD Fred Hervey Water 
Reclamation Plant, City of El Paso, TX. Process specialist responsible for 
developing BioWin process model for evaluating oxygen demand and air 
requirement for several process configurations to optimize blower sizing. The 
project included evaluation, removal and replacement of the existing functional 
blowers and controls; automating the existing manually controlled DO controls; 
programming for the entire system; completing potential piping modifications; 
completing modifications to the power supply requirements if necessary; and the 
replacement of the existing course bubble diffusers with fine bubble diffusers.  
 
Thermal Hydrolysis Evaluation for Roberto R. Bustamante Wastewater 
Treatment Plant Sludge Processing Facility, El Paso Water Utilities, El Paso, 
TX. Process specialist responsible for the feasibility evaluation of thermal hydrolysis 
process for pretreatment of sludge at 30 MGD Roberto R. Bustamante WWTP 
Sludge Processing Facility. The feasibility evaluation involved review and analysis 
of current solids production, modeling and calibration of current anaerobic digestion 
process, including proposed improvements with thermal hydrolysis pretreatment, 
evaluation of two leading vendor’s proposal for thermal hydrolysis, development of 
conceptual design and layout to estimate the capital and operating costs and cost 
analysis to determine payback period and return on the investment from enhanced 
energy recovery and solids disposal cost savings. The feasibility evaluation study 
will serve as a basis for the development of detailed design for the proposed sludge 
processing facility upgrades. 
 
1.35 MGD City of Petersburg Wastewater Treatment Plant ENR Improvements, 
City of Petersburg, WV. Project manager. This project included the preparation of 
a preliminary engineering report and included state funding assistance, design 
documents, construction plans and specifications, bidding assistance, and 
construction administration services for upgrading the existing 1.35 MGD secondary 
wastewater treatment facility. The proposed upgrade of this facility included new 
headworks, flow splitter boxes, anoxic/selector tanks, nitrified mixed liquor 
circulation pumps, intermediate pump station, denitrification filters, tertiary filters, 
diffuser replacements, chemical feed systems, belt filter press upgrade, yard piping, 
and electrical and instrumentation work.  
 
Noman Cole Jr. Pollution Control Plant Design-Build Water Re-Use Project, 
Fairfax County, VA. Design engineer responsible for designing and preparing 
plans and specifications for water reuse system which included modifications to an 
existing plant water pump station to provide 4,600 gpm of reuse water pumping 
capacity, a new chlorination system, 5-miles of 12-inch through 36-inch reuse water 
piping, a 500,000 gallon elevated storage tank, a 1,500 gpm booster pump station, 
a 200 gpm irrigation pump station, irrigation system, and instrumentation and 
controls. The chlorination system included the installation of two new 1,500-gallon 



Page 5 

Vel Subramanian, Ph.D., PE 
Project Director  
 

 

sodium hypochlorite tanks and two chemical metering pumps, controls and 
appurtenances in the existing chlorination building. Work also involved the 
installation of total residual chlorine and turbidity water quality monitoring 
equipment, flow meters, and motorized valves for automatic control of chlorine 
dose.  
 
Lorton Landfill Leachate Treatment Project, Fairfax County, VA. Project 
manager responsible for reviewing the Fairfax County sewer use ordinance and 
applicable federal and state requirements in order to determine the quality 
requirements for leachate discharge, compare the average and maximum leachate 
loading rates to the discharge requirements, and evaluate whether pretreatment 